 Rockwell
_ International

s




523-0556933-302B31
10 April 1969
3rd Revision, 1 August 1977

o\

Rockwell
International

Collins instruction book

237B-3
Rotatable Directional
HF Antenna

Collins Government Telecommunications Group
Rockwell International
Dallas, Texas 75207

\/ 1 s Printed in United States of America
£3-4) iz L,
‘{n,\* \3}’%%* 5 Yo D) A = 42
heT /5 'ce00 @ ROFELD S
Ccdee Mo 4l
L/‘//’/B/("’\/ i

43433199
@%Mgwﬁm 5 Cu s g\c\ﬂ\HQDSt‘" AR

(Z/;/(Lmk(? acf’(/C( Q\LL B(’LL/‘?”’ 4
219 205-3¢73 Q1y-1053 1LY



table of contents

Page

Section 1 General Description ... .............. . ... ... 1-1
1.1 Purpose of This Book ...t 1-1
1.2 Purpose of Equipment ..........c i i, 1-1
1.3 Equipment Description ...... ... o i i, 1-1
1.4 Specification SUMmMAry ...... oot 1-1
1.5 Equipment Supplied ....... ... i i i 1-4
1.6 Optional Equipment ........ ... i 1-4
1.7 Items Required But Not Furnished .................... 1-4
1.8 Packing Dimensions and Shipping Data................. 1-4
1.9 Service Information ........ it 1-4
Section 2 Installation . ........... ...t iiiniiininniriinensns 2-1
2.1 General .. ..t e e i e 2-1
2.2 Site Selection . ..ot e e 2-1
2.3 Foundation and Guy Assembly Anchor Point

Construction ...... .. ittt 2-1
2.4 Assembly of the Tower ......... . i, 2-2
2.5 Installation of Rotator Kit, Control Kit and Rf

Transmission Line Kit ....... ... i, 2-14
2.6 Antenna Array Installation ............. ... o i 2-25
2.7 Erection of the TOWer .. ...ttt 2-26
2.8 Stowing of Antenna .......... i i i 2-30
2.9 143A-3 Rotator Control Unit ....... .. ... . .iiaeon, 2-30
2.10 Radio Frequency Interference Kit Installation .......... 2-30
Section 3 Operating Instructions . ........... et 3-1
3.1 General . ... .. e 3-1
3.2 Local Operation .........ciii ittt 3-1
3.3 Remote Operation From the 143A-3 Antenna Rotator

L0 Y o ¢ ) S 3-1
3.4 143A-3 Antenna Rotator Control Calibration ........... 3-1
3.5 Stowing Of ANtENNA . oot vt vn et en e 3-5/3-6
Section 4 Theory of Operation ... .......c.ciiiviiieenrnreniene 4-1
4.1 General .. i e i e e 4-1
4,2 Local Rotator Control Circuit (Tower Base)............ 4-1
4,2. General ... .. e et e e 4-1
4,2, Operation ... ...ttt e e 4-2
4,3 Remote Control Circuit........ ..o, 4-2
4, 3. General ... .. i i e e e e e e 4-2
4.3. Operation ......ce ittt it iiiiie et 4-2




table of contents (cont)

Page
Section 5 Maintenance . ... ....ooeeuessnnetnetosesnssoasennons 5-1
5.1 =Y oY= - ) 5-1
5.2 LUbDTiCaAtion « v vv vt tviniuroennnneeeinnoerennnnnenans 5-1
5.2.1 ROtALOT « ¢ v vt enentrosensnessnesssesnnneaseanans 5-1
5.2.2 Erecting Winch and Pulley Block ................. 5-1
5.3 INSPECHION « vt vv ittt in it isaeeeanaanaaaas 5-1
5.3.1 Antenna Tower and Guy Cables.............cvnn, 5-1
5.3.2 0] =X o 3 5-2
5.3.3 Antenna ATray «.oeeeeeeeierenreenerenreaneannsas 5-2
5.3.4 The 143A-3 Antenna Rotator Control.............. 5-3
5.3.5 Obstruction Light Control ...........ciaia.. 5-3
5.4 Antenna Tower Coating/Painting .....co.vvevunrennn.. 5-3
5.4.1 Surface Preparation «....ovieenrennionneennonnnas 5-3
5.4.2 Pre-Primer Coat (CPN 005-1494-070) ............ 5-5
5.4.3 Primer Coat (CPN 005-1494-010) ..........vn.n.. 5-5
5.4.4 Top Coat (CPN 005-1494-XXX) ..o vveieernnnennnnns 5-6
list of illustrations
Figure Page
1-1 237B-3 Rotatable Directional HF Antenna ............ 1-0
1-2 143A-3 Antenna Rotator Control ..............cvat. 1-2
2-1 Anchor and Foundation Details (3000-PSF Soil) ....... 2-3/2-4
2-2 Anchor and Foundation Details (1000-PSF Soil) ....... 2-7/2-8
2-3 Installation of Erection Kit «veeeeee i rresenoneansss 2-9/2-10
2-4 ROtator ASSEMDBLY «uveernrereunerenunrosnnnnonnnnes 2-15/2-16
2-5 Rotator Heater Kit Installation .....eeeeeereneaeenss 2-17/2-18
2-6 Installation of Rotator Kit v v v inirnvnnenneneenenss 2-19/2-20
2-7 Installation of Rotator Control Kit..veeiveeeneneneenn 2-21/2-22
2-8 Installation of Obstruction Lighting Kit .............. 2-23/2-24
2-9 Installation of RF Transmission Line Kit ............ 2-25
2-10 Boom Assembly, Center ......ovevvvirrnsenennsenns 2-27/2-28
I 2-10A Antenna Array Center Boom Section and
Latching Assembly, Installation Details ........... 2-30A/2-30B
2-11 Boom Assembly, Front «..oeeeeevereneconnnensenns 2-31/2-32
2-12 Boom Assembly, Rear......c.c.vvvieuireenneennannns 2-33/2-34
I 2-12A Antenna Array, Transmission and
Balun CoOmpOnentS ..vveuerenernreeneeaeeensonenss 2-34A/2-34B
2-13 Installation of Antenna ATTay «..covveeerrerecneonens 2-35/2-36
ii

Revised 15 July 1971



U'I»b»b»h»?%r#bb»—brb
— WO =IO U W

list of illustrations (cont)

Page
Winch and Block Assembly inUse ............o0ovvnn. 2-41
Antenna in Lowered Position With Erecting Mast
INStalled oo ittt ie i s 2-42
Antenna During Erection With Array Hinging Detail ... .. 2-43
Antenna During Erection With Array Locked ........... 2-44
Antenna Raising and Lowering Checklist Placard ....... 2-45
Radio Frequency Interference Kit Installation .......... 2-46
Local Control Unit, Controls and Indicators ........... 3-2
143A-3 Antenna Rotator Control, Controls and
5376 B er: 17 ) o< P 3-4
237B-3 Directional HF Antenna, Design Parameters.... 4-2
6.5-MHz Elevation Plane Patterns, 237B-3 Antenna .... 4-3
10-MHz Elevation Plane Patterns, 237B-3 Antenna ..... 4-3
20-MHz Elevation Plane Patterns, 237B-3 Antenna ..... 4-4
30-MHz Elevation Plane Patterns, 237B-3 Antenna ..... 4-4
40-MHz Elevation Plane Patterns, 237B-3 Antenna ..... 4-5
Azimuth Plane Patterns, 237B-3 Antenna . ............. 4-5
Plot of Vertical Angle Versus Frequency .............. 4-6
143A-3 Antenna Rotator Control, Schematic Diagram ... 4-7/4-8
Photoelectric Obstruction Light Switch, Schematic
DIiGEram «vvnvvt et ennnnnneansasossstsnronssnennanns 5-4

Page
Equipment Supplied ......ccoiiiiiiiiiiiiiiiiiiiii 1-4
Optional Equipment ...c..covvuieniiiiiiiiiiinnann, 1-4
Packing Dimensions and Shipping Data ................ 1-5/1-6
Local (Tower Base) Controls, Fuses and Indicators . 3-3
143A-3 Antenna Rotator Control, Controls and
| 5 Ys S o210 1 o T 3-3
Recommended Tower Coatings ............oovvvenn 5-6
Spraying Equipment, Carboline 1037 WP Wash Primer
and Carboline 1294 Top Coat ....vvvvernn e enennnn. 5-7/5-8

Spraying Equipment, Rustbond Primer 6C ............. 5-7/5-8

iii




general description

1-0

Figure 1-1.

237B-3 Rotatable Directional HF Antenna.

Bi04 Y5 Pb




1.1 PURPOSE OF THIS BOOK

This publication contains installation, operation,
and maintenance instructions for the 237B-3
Rotatable Directional HF Antenna. The installa-
tion directions are aimed at enabling an experi-
enced crew to erect the antenna in the safest and
most efficient manner possible. Particular atten-
zion should be paid to all Warning, Caution and
Note designations in these instructions.

1.2 PURPOSE OF EQUIPMENT

The 237B-3 Rotatable Directional HF Antenna is
a wide-band aluminum array which will operate
over the 6.5~ to 40.0-MHz frequency range with
a minimal vswr variation. This antenna meets
both military and commercial requirements for a
reliable broadband hf antenna which can be rap-
idly changed in both operating frequency and
azimuth. See figure 1-1.

1.3 EQUIPMENT DESCRIPTION

The 237B-3 is an antenna of the log-periodic
type. The 237-B configuration is a series of
dipole elements (logarithmic periodic function
determines size and spacing) arrangedinaplanar
isosceles tapered array. The elements are fed
with a balanced transmission line which is alter-
nately transposed electrically between adjacent
dipole elements. The array is constructed with a
chromate conversion finish structural aluminum
(6061 T6) and stainless steel hardware.

A sail mounted on the array equalizes wind loads
and prevents windmilling. A rotator mounted on
top of the antenna tower rotates the array. A
rotary coaxial joint integral with the rotator
provides rf feed to the antenna. The rotator pro-
vides approximately 360° per minute unidirec-
tional rotation. The antenna can be positioned to
any azimuth position from the tower base or in
30° increments from the 143A-3 Antenna Rotator
Control. See figure 1-2.

The antenna supportingtower is a 100-foot tubular,
high strength steel, galvanized structure mounted

section 1
general description

on a concrete base and guyed from seven points.
Three guy cables spaced at 120° intervals are
attached to the top ofthetower and four guy cables
spaced at 90° intervals are attached to the middle
of the tower.

When desired, the antenna system can be lowered
and stowed within a 2-hour period by two men
using only manual equipment. By usingthe optional
power tool kit, two men can lower and stow the
antenna in only 30 minutes.

The 237B-3 offers exceptional environmental
resistance and easy maintainability from the
ground.

1.4 SPECIFICATION SUMMARY

Array:
Frequency Range
6.5 MHz to 40.0 MHz

Polarization
Horizontal

Impedance
50-ohm, unbalanced nominal

VSWR
Less than 2:1 relative to a 50-ohm source

Power Handling Capability
50-kw pep., 25-kw average

Azimuth Beam Width
65° typical

Vertical Beam Width
Varies with frequency

Gain
12 db minimum at 6.5 MHz; increases
monotonically to 13.5 db at 20 MHz;
13.5 db minimum 20 to 40 MHz.

Boom Length
63 feet (19.2 meters)

1-1




general description

HOLVOIONI
NO ¥3MOd

TI0H INOD

014.1037130.L0Hd
L1HO - NOLLONYLSEO

378V0
§ 43IMOd

3NN
NOISSINSNYHL
VIXVYOO

av
X08 H3IMv3¥a

. HOLIME
# X008 WINV3NY

WOVP  INOHd
HoLims [(NO FLOW3Y
¥IMOd 320

NO 207

oy
X08 - OM LNOD
HOLY.L0H

L3ALN0
JONBINIANOD
9-¥. SLI0A -GH

143A-3 Antenna Rotator Control.

Figure 1-2,

1-2




Longest Element Length
80 feet (24.4 meters)

Shortest Element Length
10 feet (3.04 meters)

Rotator, Local and Remote Control:
Control
Local, by control unit at the tower base
Remote, by the 143A-3 Antenna Rotator

Control
Power Cable.
_ENGTH WIRE SIZE COLLINS
feet (AWG) PART NUMBER
50 No. 10 424-1786-000
00 No. 6 424-1794-000
000 No. 4 424-1798-000

Note

To reduce power line losses and size of
power cable requirements for distances
over 1000 feet, the use of 4.0-kVapower
transformers is recommended.

Power Requirements:

Rotator Motor and Rotator Control Unit
115 volts, 50 to 60 Hz; 10-1/2 amperes
nominal; 44 amperes with rotator motor
locked; 25-35 amperes starting current.

Obstruction Light Kit
115 volts, 50 to 60 Hz, 2 amperes

Rotator Heater
115 volts, 50 to 60 Hz, 125 watts

The rotator control units canbe operated
from a 28-volt-dec source; however, the
motor control relay and indicator lamps
must be changed accordingly. Refer to
note on figure 4-9. When 28 volts dc is
used, wire resistance per conductor of
the control cable mustnot exceed 7ohms.
A 20-conductor cable is required.

Control Cable (for 115-volt-ac operation):
Nineteen number 20 AWG conductors for
runs up to 2500 feet (761.9 meters), Collins
P/N 424-0238-010.

general description

Rotation:

Local, continuous clockwise rotation,
approximately 360° per minute

Remote, in 30° increments; after calibra-
tion, azimuth control on remote control unit
indicates position of antenna.

Tower:

Height
100 feet (30.4 meters)

Height of Antenna With Rotator and Array
Installed
105 feet (32 meters)

Space Requirements
For initial installation and whenlowering,
an area 175 feet (53.4 meters) by 245feet
(74.8 meters) is required. After erection,
the antenna occupies an equilateral tri-
angular space of 175 feet (53.4 meters)
per side.

Design Loads (top of tower)
Vertical load
2564 1b (1162 kg)

Lateral load
3648 1b (1620 kg)

Torque load
3200 ft-1b (442.56 kgM)

Guying
From tower top, 3 guys spaced apart120°
From midtower, 4 guys spaced apart 90°

Lighting
Provided by optional lighting kit featuring
photoelectric control

Wind Loads (wind velocity measuredatarray
height)
Withstands
143 mph (230 kmh, 122 knots) withnoice
98 mph (158 kmh, 85 knots) with one-half
inch of radial ice

Steerable
75 mph (121 kmh, 65 knots)

Erection
40 mph (65 kmh, 35 knots) maximum

during erection or lowering
©

1-3



A}
K

general description

1.5 EQUIPMENT SUPPLIED b. Concreteand reinforcing steel for tower base
The equipment supplied consists of theitems listed and a_nchor assemply gncagement
in table 1-1 C. Coax1a1~ rf transmission line cable between
' transmitter and antenna base (1-5/8-inch,
1.6 OPTIONAL EQUIPMENT Andrews Heliax recommended)
d. Control cable, 18-conductor, between remote
control unit and antenna base (20-conductor
if remote control unitis modified for 28-volt-

The optional equipment available consists of the
items listed in table 1-2.

Note dc operation)
_ e. Coaxial cable flange, 1—5//8—inch standard
. : EIA

For operation of the rotator intempera-
tures below +10°F (~12.2°C) it is recom- f. Power cable to antenna. !
mended that the rotator gear oil be 1.8 PACKING DIMENSIONS AND SHIPPING DATA
changed to a lighter grade, such as Packing dimensions and shipping data are fur-
Molub-Alloy or Artic Gear Oil. Contact nished in table 1-3.

Imperial Oil and Grease Co., 6505

Wilshire Blvd, Los Angeles California. 1.9 SERVICE INFORMATION

The alternative would be to install the Inquiries concerning the 237B-3 Antenna should
optional Rotator Heater Kit, CPN 515- be directed to: HF Antenna Product Line Pro-
8605-002. gram Manager, Collins Radio Group, Rockwell
1.7 ITEMS REQUIRED BUT NOT FURNISHED ;I}tffggagi%%élg’ Dallas, Texas, 75207. Phone

a. Sitefor antenna foo 55, 4O
M= o1 722 ¢, gk )
LR T £ CRNR s = O A

Table 1-1., Equipment Supplied. ~

COLLINS PART NUMBER NAME KIT PARTS BREAKDOWN
REFER TO FIGURE

758-5346-002 237B-3 Antenna

758-5346-001 Antenna array kit 2-13, 2-10, 2-10A, 2-11,
2-12, 2-12A

515-8012-001 Tower, guy, and anchor kit 2-1

515-8551-001 Rotator kit 2-6

515-8576-001 Rotator control kit 2-7, 4-9

515-8600-001 Rf transmission line kit 2-9

Table 1-2. Optional Equipment.
COLLINS PART NUMBER NAME KIT PARTS BREAKDOWN

REFER TO FIGURE

515-8453-001 Lighting kit 2-8
515-8601-001 Power tool kit 2-3, sheet 2
515-8524-001 Erection kit 2-3, sheet 1
515-8605-002 Rotator heater kit 2-5
515-8606-001 Rfi kit (to meet MIL 1 26-6) 2-19

1-4 Revised 1 December 1975




general description

Table 1-3. Packing Dimensions and Shipping Data.
DESCRIPTION DIMENSIONS GROSS WEIGHT CUBIC FEET
(in.) (1b)
Array kit
Sail 61-1/2x32x8 100 9.1
Elements and hardware 346x14-1/4x17-3/4 820 50, 6
Front boom section 300x31-3/4x25-3/4 710 141.9
Center boom section 300x32-3/4x29 870 164.9
Rear boom section 190x32-1/2x25-1/2 515 91.1
3015 457, 6
Erection kit (1) 250-1/2x12x12 420 20.9
Erection kit (2) 32x32x16 300 9,5
720 30.4
Tower and guy Kit
Crate 54x48-3/4x21-3/4 1731 33.1
Crate 242x23x19 1395 61.2
3126 94.3
Rotator 36x18x20 228 7.5
Rotator control 22x21x22 140 5.9
Rotator Heater kit 14x14x13 24 1.5 I
Rf transmission line 68x68x11 305 29.5
cable
Lighting kit 32-1/2x13x12 119 3.0
Power tool kit 50x20-1/2x15 130 8.9
Mounting adapter 14x14x12 64 1.4
Revised 1 August 1977 1-5/1-6




21 GENERAL

This section contains installation instructions for
the 237B-3 Rotatable Directional HF Antenna.
Site selection and training of installation crews
should be performed prior to starting antenna
installation. Installation instructions are in the
form of written, step-by-step procedures, draw-
ings and pictures. The procedures, as nearly as
possible, are in chronological order. Installation
procedures are also listed for optional equip-
ment. In making the installation, refer to the line
drawings and emphasis notes which accompany
the procedure steps. Refer to table 1-1 for kit
identification, and table 1-2 for a listing of
optional equipment.

2.2 SITE SELECTION

Site selection for the antenna depends on many
factors; only those directly relating tothe 237B-3
will be covered in this section.

a. Physically, the antenna requires a clear
area, 175 feet (53.4 meters)by 245 feet (74.8
meters) for initial installation and lowering
operations. When erected, the antenna occu-
pies a space in the form of an equilateral
triangle 175 feet (53.4 meters) on a side.
To facilitate accurate vertical placement
of guy anchor loops, the ground selected
should be level to within +2 percent. Antenna
tower base and guy anchor plans in figure
2-1, sheet 1, were designed for installa-
tion in 3000-psf soil; however, alternate
plans and construction details for installa-
tion in 1000 psf soil are furnished in figure
2-2, It is desirable to choose a well drained
site in order to maintain this firmness.
Other considerations in selecting the site
are ease of access and cable routing. Siting
of the antenna on or near anairfieldrequires
compliance with civil or military regula-
tions covering lateral airfield clearance and
airfield zoning of the airfield operating
agency. If possible, avoid siting the antenna
in locations where wind ducting may occur.

section 2
installation

Wind ducting can cause severe turbulence
and/or multiply the wind effect onan exposed
antenna structure. Typically, wind ducting
occurs near cliffs, canyons, built up areas
or rugged terrain.

b. For the best site selection electrically, avoid
objects in the immediate vicinity of the
antenna which would tend to absorb or de-
flect radiated energy such as large trees or
woods, other antennas and steel buildings.
The balanced design of the radiating array
minimizes the dependance of the antenna on
good ground conductivity for control of its
vertical angle of radiation. Consider ground
conductivity in providing lightning protection
for the antenna, its transmission line and
associated receiver and/or transmitter, Fail-
ure to provide a good ground at the antenna
base for lightning protection could result in
the lightning stroke seeking a ground any-
where in the communication system. Ade-
quate lightning protection can be gained by
attaching one of the tower legs to a good
ground, through a large conductor, as all
portions of the antenna tower structure are
at the same dc potential. Carefully plan
length and routing of power, control, and
transmission line cables to reduce ac and
rf power losses and to keep cable cost at a
minimum. For added convenience, install a
115-volt convenience outlet near the erecting
winch foundation for power tool use. Connect
far end to unswitched power cable at tower
base.

2.3 FOUNDATION AND GUY ASSEMBLY ANCHOR
POINT CONSTRUCTION

The tower foundation and guy anchors are the
first items installed at the site. Installation
requirements for these items are shown in
figures 2-1 and 2-2. The figures provide recom-
mended configuration and layout information for
these items. (Reinforcing steel and concrete for
the construction of these assemblies are not
supplied with the antenna kits.)

2-1




installation

Caution

It is imperative that the tower base
bolt locations be in line with each other
and with the guy attachment points on
the guy anchors. Even a smallmisalign-
ment will cause excessive strain on the
guys and/or tower during antenna rais-
ing and lowering operations.

In constructing the tower foundation, make sure
the foundation can support the tower weight as
well as absorb horizontal loads due to the tower
erection or stowage process. The recommended
28-day concrete strength is 3000-psi, Back fill
around foundations should be well compacted.
In acid, alkaline or salty soil installations, cover
anchor rods with bituminous wrap.

The concrete in the foundation andanchor assem-
blies should be aged at least 14 days before
erection of the tower assembly.

Caution

The side anchor terminating loops MUST
be in the same vertical and horizontal
planes as the tower pivot shaft and
equidistant from the foundation center.
See figure 2-1, sheet 1, detail G. The
remaining five anchor points should be
located at the distances and angles
shown in figure 2-1, sheet 1. Failure to
locate anchor terminating loops proper-
ly can cause guy cables to overtighten
and buckle the tower during raising and
lowering operations. :

24 ASSEMBLY OF THE TOWER

In assembly of the tower, use the following
torque limits:

3/8-inch bolts
1/2-inch bolts
3/4-inch bolts

25 pound-foot
90 pound-foot
320 pound-foot

a. Install the tower pivot assembly (consisting
of items 10, 11, 12,13, 14, and 19; figure 2-1,
sheet 2) on the concrete foundation. Use
the nuts on the foundation anchor bolts to
level the tower pivot assembly, using item
14 (figure 2-1, sheet 2) as a reference.
Centerline of pivot, item 14, lines up hori-

2-2

zontally and vertically with side anchor
loops to within +1/2 inch. See figure 2-1,
sheet 1, detail G.

A support for the bottom tower section should
be placed about 15 feet from the tower
foundation. This support should be of wood with
a large surface area. The top surface of the
support should be above the level of the base
pivot shaft. (Wooden crossties may be stacked
to form this support.)

Note

Assemble the tower in a horizontal
position.

Attach tower vertical members to the left
and right pivot assemblies.

Note

It is necessary to install the bottom
horizontal brace on the inside of the
tower as shown in figure 2-1, sheet 2,
view B-B.

Place the tower vertical members on the
support. Attachthe lattice crossbracingtothe
two members as shown in figure 2-1, sheet 2.
Place the third tower vertical member atop
the completed tower side.

At either end of the completed tower side,
erect lattice bracing {(four braces) for the
third member.

Lift and bolt the third vertical member into
position.

Attach lattice bracing to either end of tower.
Lift third member into position and bolt it
into place.

Attach remaining lattice bracing.

Attach tower leg (item 15, figure 2-1, sheet 2,
view B-B,) to tower.

Check that winch and tackle block is ade-
quately greased with any of the following
greases: ANG-25; CPN 005-0423-000; Tex-
aco Unitemp; Beacon 325; Air Shell No. 7A
or Super Mil 72832 (American Oil Co.).
To attach hoisting cable (item 3, figure 2-3,
sheet 1) to cable winch, see figure 2-3,
sheet 2, Remove setscrew and its securing
nut from cable dog. Insert cable dog into
the center of the cable winch reel through
large hole in the hollow reel core. Insert
cable dog setscrew, with securing nut at-
tached, through the hollow axle of the winch

Revised 15 July 1971




1/2 DIA X 41" REROD
7 REQD POSITION

I/2 DIA X 41" REROD
7 REQD POSITION
AS SHOWN

-

6'-0" MIN

)

AS SHOWN

GROUND LEVEL / 45°§

/4\

1°

\ ONVZZA 2o

l-22 172

I1/4 DIA X 60
4 REQD

DETAIL F
2 PLACES

1/4 DIA X 20 REROD

8

REQD \

8" DIA OR 8" SQ WITH I"

CHANFER ON CORNERS

OPTIONAL

< AN
P2

“Sa

12 TYP™ (e » l@ 4 |/2

REROD

3/8X 10' - 0" REROD
4 REQD POSITION

/AS SHOWN, TIED

\ AT 12" INTERVALS

\L_,
| —

SECTION E-E =
z
<

————
t 1° SET CENTER LINE OF

EYE OVAL &" £ /2"
ABOVE TOP SURFACE

4 REQD

1/4 DIA X 60 REROD

DETAIL G
2 PLACES

OF TOWER FOUNDATION

SEE NCTE |

9+ 1/16

9t 1/16 —m

——— 59 & /8

r—4l t /32—

20 1/2 £ 1/32

54 1% 1 /80—

re——32 11/16 % l/32v—<1
::T
--0
o |
I o
|
— 04
|

O -0O-

Q.

521/32 £ 1/32-»

e- & TYP

] Lo

ROD OVER

LAP

ur

<
o (2
> \12/
)
- th 1
H i 1
N I it
= U
H i I
~ li il
™~ (i I
/\.—p—w
F-—V—\/’-\-‘”_\-—-—
! '
f It
B ========k === =-:
©
DETAIL D



————] | 6

le-5 21/32 £ 1/32 TYP

1+45°+5° TyP

59 + |/8
e-—————4 | + | /32— -2 53/64 + |/32 TYP
St /16— e 20 1/2 £ 1/32 —
g £ 1/t6
=TI ==========-=
i O—-—— === QL 0 ——=

54 + 1/8

fa——- 32 1i/16 £ l/32v—<]
::f
|D\
o |
| o
0
|
O
]
— O._I
!
!
521/32 ¢ |/324~1

2 53/€4 + /32— te—

ITEM 41

521/32 £ /32—

-6 TYP

ROD OVERLAP

—= -2 TYP

/2 DIA X 18' - 2 REROD
5 REQD, POSITION AS SHOWN

<
>
+
~ (6 |, ITEM 41 REF
> \12/
" b 1/2 DIA X 68" REROD
{ '8 REQD, POSITION
- I " AS SHOWN
1] n I Y
o~
U I |
* == el —F
- I 1 & GROUND LEVEL
+H I i :
o i i o
z é========::=========|,. B
= I
i n 1 :: TN Y77 ANY 77RNY777
™~ n I
\J “d
| f It |
n
! I !
" It It
g === ====k === == == =k
€W
DETAIL D

GROUND LEVEL P

Va

ATV, v ATV /

1/2 DIA X 68" REROD

9 REQD POSITION
V/

AS SHOWN //

6'-0" MIN ———

=<}
3
o
>
-
2] 1/4 DIA X 52 RERC:
6 REQD
DETAIL E
2 PLACES

~3IO]IOE'-

/ 4
i 174 DIA X 56 REROD

72 - | 6 REQD

DETAIL C



GROUND LE

VEL PR

/2 DIA X 68"
9 REQD POSITI
AS SHOWN

REROD
36—

°">/@ F%H*

610" MIN ———=

SEE DETAIL E

3 TYP

o

£ ’
@ Q
z ]_L‘" . P /
| N //
i 1/4 DIA X 52 REROD
€ REQD .

SEE DETAIL E

DETAIL E
2 PLACES

SEE NOTE |

SEE NOTE 1?@{

SEE DETAIL G

SEE DETAIL G

\
\
L [ \SEE DETAIL D

§
N 7>>/ i cﬂ‘ﬁ
% <2 [
o
W/\ %
— e 7/ i -
K = | [=4
‘l f/ /4 ople = ! E
- X 5 © f
] .
p-3 | 10
e & .
\0‘&5 £ 1/2 DIA X 14-0
AN ; e 2 TYP BENT AS SHOWN \ SEE DETAIL ¢
\\L J \ 1/2DIAX 6X 24X 2 REROD
D \ 4 REQD. POSITION AS SHOWN
5 \ PLAN VIEW
n 1/2 DIA X (0'-0 REROD {0 REF
Y Tvp—qr\
6 1/2 DIA X 68' REROD —i
4 REQD POSITION _
174 DIA X 56 REROD —
6 REQD 1/4 DIA X 20 REROD
2 TYP 9 REQD
i
DETAIL € SECTION D-D

ANCHOR AND FOUNDATION DETAILS
ROTATED 45° CW

Qry
REQD

ITEM
NO.

o

R S S

325.0

P = - — - - - —

P

WU WwORERDEO NN — — — O — N — —

[ ~N
[V
no— e .
(o] o

W~ U NN -

2
2

ey 03 oy o 0y

PRI TF IS SR OV}

o

EEEEEEE




Qry ITEM COLLINS PART DESCRIPTION
REQD NO. NUMBER
4 ! 015-0856-000 ROD, ANCHOR - 34 X IO FT.
4 2 015-1064-000 ROD, ANCHOR - | X I0 FT,
4 3 310-0521-00C WASHER - 4 X 4 X 1/2 THK,
4 4 310-0523-000 WASHER - 6 X & X 3/8 THK.
| 5 766-2356-004 BRACKET, WINCH
12 6 013-1324-040 BOLT, ANCHOR
325.0 7 432-1091-000 STRAND, GUY - 3.8 (FT)
3 8 766-2364-001 GUY, UPPER
5 9 013-1891-040 SECTION, TOWER
! 10 766-2352-003 PIVOT, LEFT
t H 766-2352-004 PIVOT, RIGHT
2 12 766-2362-003 BRACKET, BASE
| 13 766-2361-003 BRACKET, CENTER
! 14 766-2366-001 SHAFT, PIVOT
[ 15 766-2365-003 LEG. TOWER
! 16 766-2367-005 PLATE, ROTATOR
| 17 766-2354-004 BRACKET, LOWER
6 18 326-1531-000 SCREW, CAP - 34 - 10X 2 1/2
18 19 324-1282-000 NUT. HEX. -3 4 - 10
€ 20 766-2355-001 U-BOLT
12 21 334-1277-000 NUT. HEX, -2 8 - 16
| 22 019-1313-000 BOX, JUNCTION
| 23 766-2377-003 ARM, CONDUIT-NIPPLE
2 24 ©19-0279-000 NUT, LOCK - 2 4
| 25 019-1311-000 BREATHER, CONDUIT
9 26 019-0123-000 CONDUIT - 3 4 X IO FT.
! 27 005-1222-020 COMPOUND, SEALING (TUBE)
! 28 015-2702-000 KIT, STRAPPING
| 29 766-2369-001 CONDUIT - 3.4
2 30 332-0712-000 PLUG, PIPE - 3.4
2 31 338-0096-000 PIN, COTTER
[ 32 019-1314-000 BOX, JUNCTION
8 33 015-2352-000 GUY, STRAND - DEAD END - 3.8
4 34 C15-4136-000 TURNBUCKLE - 5 8 X 12
4 35 015-4197-000 SHACKLE - | 2
8 36 015-4235-000 THIMBLE - 28
3 37 015-2354-000 GUY, STRAND - DEAD END - 1.2
3 38 015-4133-000 TURNBUCKLE - 2 4 X 18
3 33 015-4128-000 SHACKLE - 5 2
3 40 015-4237-000 THIMBLE - | 2
25.0 41 421-2448-000 WIRE, ELEC ‘FT}
t 4?2 788-6275-001 STRAP, GROUNDING
35.0 43 421-1020-000 WIRE {FT)
I 44 774-6331-001 INSTRUCTICN PLATE
2 45 013-0994-003 CLAMP, HOSE

Figure 2-1,

installation

NOTES:

). LOWER SIDE GUY ANCHOR LOOPS MUST BE LOCATED
WITHIN 1/2 INCH OF LINE PASSING THROUGH PIVOT
SHAFT HOLES IN BASE BRACKETS ITEM 12, VERTICALLY
AND HORIZONTALLY

2. IN ACID, ALKALINE OR SALTY SOIL COVER EXPOSED
ANCHOR RODS WITH BITUMINOUS WRAP

3, EARTH FORMED ANCHORS TO MINIMUM DIMENSIONS
SHOWN ARE PREFERRED

4, N ALL SPLIT BALLOONS TOP FIGURE 1S MATERIAL LIST
ITEM AND BOTTOM FIGURE IS QUANTITY

5. LEVEL ITEM 14 BEFORE RAISING TOWER

6. SAFETY WIRE ALL TURNBUCKLES AFTER PLUMBING
TOWER USING ITEM 43

7. ANCHORS AND FOUNDATION DESIGNED FOR 3000 PSF SOIL

8, TOLERANCE ON FRACTIONS * [/4 UNLESS OTHERWISE
SPECIFIED

9, OVERALL DIMENSIONS ON CONCRETE ARE MINIMUM UNLESS
OTHERWISE SPECIFIED

10. LACING OF TOWER MUST BE ASSEMBLED AS SHOWN IN
MAIN VIEW AND VIEW B-B TO INSURE PROPER OPERATION
OF LOWER GUY BRACKET, ITEM 17. ORIENT ITEM 17
WITH TUBE SECTION AS SHOWN IN SECTION A-A

1. END OF CABLE SHOULD BE VISIBLE WITH A MINIMUM OF
| INCH EXPOSED

2. COAT ALL CONDUIT THREADS WITH SEALER, ITEM 27

12, ITEM 4! REF, TO BE CONNECTED TO SUITABLE GROUND
ROD FOR LIGHTNING AND STATIC DRAIN PROTECTION.
SUITABILITY DEPENDS ON FREQUENCY OF ELECTRICAL
STORMS AND GROUND CONDUCTIVITY

14, GROUT SPACE UNDER BRACKETS, ITEMS 12 AND 13
AFTER LEVELING

BI04 664 &

Anchor and Foundation Details
(3000-PSF Soil) (Sheet 1 of 2).

Revised 1 December 1975 2-3/2-4

L




ITEM 7

VIEW 0-D.

D reF

SEE NOTE 10

SECTION A-A

o

45'-3 3/4 REF

SEE NOTE
5

8

ITEM 41 REF
SEE NOTE 13

VIEW B-B
SEE NOTE 10

THIS ANCHOR ROD
| PLACE ONLY

18) REF PART OF LIGHTING KIT
(OPTIONAL EQUIP) COLLINS
PART NO. 515-8453-001
6 REF__TT. 4 JT..- 3
: .
T [/
(2a) —T SEE
e—A_| \
VIEW C-C 26 )SEE NOTE 12
SEE DETAIL A
(2 ANCHOR RODS)
SEE DETAIL E
20 1/2 £ 172
7 r B
SEE DETAIL

N\

ELEVATION



installation

SEE NOTE It

SEE NOTE M1

THIS ANCHOR ROD
| PLACE ONLY

ITEM 43

DETAIL A
| 3 PLACES
D DETAIL B
18) REF PART OF LIGHTING KIT 4 PLACES
(OPTIONAL EQUIP) COLLINS
PART NO. 515-8453-00]
6 REF__ T _, & =
i =7 (30)
r L/
(24 1 SEE DETAIL B
@/L L \\
1 b1 SE
| view c-¢ O EZE)SEE NOTE 12 E DETAIL A
\ SEE DETAIL A
{2 ANCHOR RODS)
) SEE DETAIL B
SEE DETAIL B
20 1/2 £ 172 /J
/
SEE DETAIL B \,/ SEE DETAIL A
PLAN VIEW
g
:
:
1 ITEM 41 REF
SEE NOTE 13 \iew o8
SEE NOTE 10
| ELEVATION
— =
, BiO4 663 4

Figure 2-1. Anchor and Foundation Details
(8000-PSF Soil) (Sheet 2 of 2).

2-5/2-6




o 4 18" 4_,?,
I

| NOTES
‘ T
|
41%1/32" 2. AL
2 53/64%1/32 TYP. | S
b o
? . B , !
~N el = .
le = & g 7*' 521/32¢1/32 TYP.
T = e '
[ Ll e 1
o LB i
A by | ’ ‘ WINCH BRAC
¥ AL R ; ‘ l 50 £3" 5
oxl/ie o __ ;_o_a l EYE OVAL AT F-2 (TYP.)
%__ O REF. -} o ¥
o, PT.A. O o —F
N { © e e
o
. m N 2
& 3 ° 3 f
+H = NS o
© = © 3 3
<t ~ N N -—
" "
} ’ .
|
™\ 25' ELEC WIRE
| | ITEM 41 REF
” l ' l
~ u a 5
— >
& % : ;
5 N T2 © \ I" DIA ANCHOR
42 "3 ;
N3 S w| ‘ NO. 2 7
o S Iy .
RN
P R R { R— NP
WINCH
2/4" DIA (6 5 PLAN BRACKETS
ANCHOR BOLTS \i2 = 4-NO. 4-6"X 36" (2 E.W.)
a L POSITION THRU HOLES IN
CHAMFER = : 4 - NO. ACTE.W. BRACKET
il iRy
. L . L |" DIA ANCHORS
F — T T FINISH GRADE
7 I NO. 3 AT 24"+
- f P ARG RS 7
~ —1——‘?2— - , NO. BUAT 247t ] & B — >y
TVP.
I N ' ‘ } NO. 3 AT 2472 [l ]
— - ‘ I |
g ). .I\ \ 16 NO. 4 - BEND ALT. < |
i \ SIDE BARS ACROSS ENDS ¥ | /
L J NO. 3LJAT 24"+ 3 ¢l — A
- | e /4
3" Cl TYP A
— }-— P w25 ELEC WIRE | B ¥
v e e _e _ ITEM 41 REF l =27 o) ]
D |
4 TE1 /8 _I
_o" ] 6" X 6"x 3/8" -
X100 WASHERS 2'-0" X 10'-0"
ELeaTo ELEVATION
FOUNDATION F-! ELevaTIOn
DETAIL D

DETAIL C



53/64%1/32 TYP,

21/32£1/32 TYP.

50'+3"

LY EvE OVAL AT F-2 (TYP.)
’

rw
[\

v >

>+

- <

S

LY

. N

X

5' ELEC WIRE
TEM 4| REF

4 - NO. 4MVE.W,

FINISH GRADE

NOTES:
b, N ALL SPLIT BALLOONS

ITEM AND BOTTOM FIGURE 1S QUANTITY

TO FIGURE 2-1 SHEET | OF 2 PAGES 2-2/2-4

WINCH BRACKETS

TOP FIGURE 1S MATERIAL L:ST

ALL !TEM NUMBERS AND DETAIL REFERENCES REFER

10'-0"

il

AARCRES

80"

o 44#_.l

|

|
!
[P 2»_0.»7_“.1"

4 - NO. 4-6" X 36" (2 EW.)
POSITION THRU HOLES IN
BRACKET

1" DIA ANCHORS

NO. 3 AT 24"t

WINCH
BRACKETS

PLAN

1" DIA ANCHOR

NO, 2 TIES AT 18"%
s

100'+3"TO CENTER LINE F-!

Z.Q" .

T NO. 3 AT 24"+

16 NO. 4 - BEND ALT.
SIDE BARS ACROSS ENDS
'NO. 3LJ AT 24"

25 ELEC WIRE
ITEM 41 REF

6" x 6" X 3/8"
WASHERS

NO. 3UIAT 24"+ \\“\A\‘]F I};_

1
1  — 'T—
e
¥ ‘ A
3", —
. P
TYP. 7 /4
S
A‘ pa /
10 NO. 4 E.W. NO. 3LIAT 24"%
AN 8-0" X 20" — |
Kz 2-0'x 100
ELEVATION
FOUNDATION F-3
DETAIL €

CHAMFER
NO. 2 TIES
NO. 3 AT 24"+
CHAMFER\ \:
FINISH . :
3 GRADE © — ““*/7‘
| £ 7 Z
e} >' 7
‘. —— —_— —
o j .
l | 7
' 7 |7
h g ——— ——
!
|
| :
; ORI T —
4 X8 X |/2" e 320" X 6'-0" —
WASHER
ELEVATION
- FOUNDATION F-2
DETAIL F - 2 PLAC
DETAIL G - 2 PLAC
1" DIA ANCHOS
NO. 3 AT 24"%
FINISH GRADE o
o
k
<
6" x6" x3/8" (4
WASHER L/
- —— 4'-0" X 6'-0

ELEVATION
FOUNDATION F-4
DETAIL E -2 PLA

Aj
(1

Figure 2-2,

Revised 15 July 1¢




ST
3
|
[«
v
~
|
4 x4" X
WASHER
—-
INISH GRADE

6" x6"x3/8"
WASHER

4 NO, 3 EXTEND
12" INTO FTG.

NO. 3 AT 24"+
CHAMFER

installation

8 4 50'+3" TO REF,

CHAMFER PT. A AT F-1
3/4" DIA ANCHOR
NO. 2 TIES SET CENTER LINE OF EYE

OVAL &" £ /2" ABOVE
TOP SURFACE OF TOWER
FOUNDATION

NOTE:
CASE ANCHORS AT
DETAIL G ONLY

4 \ 10 NO. 4 - BEND CENTER

SIDE BARS ACROSS ENDS

Z
rgé;
T‘\No. 3LJAT 24"+
j le— 3" CL. TYP.—
—_—

P

NC. 3 AT 24"%

|
o x o0 o]

ELEVATION
FOUNDATION F-2
DETAIL F - 2 PLACES
DETAIL G - 2 PLACES

LiOO’i?)” TO CENTER LINE F-1

I" DIA ANCROR

\ / v o5
’ -3 FINISH
GRADE

16 NO, 4 - BEND ALT,
SIDE BARS ACROSS ENDS

4‘\ NO. 3UAT 24"+

le— 3" CL., TYP.—

|
40" X 6'-0" ]

ELEVATION
FOUNDATION F-4
DETAIL E - 2 PLACES BI04 705 &

Figure 2-2., Anchor and Foundation Details

(1000-PSF Soil).

Revised 15 July 1971 2-7/2-8



NOTES:

QTY ITEM COLLINS PART I. INALL 57
REQD NO. NUMBER DESCRIPTION 2. GREASE
5.2.2.
4 1 334-1279-000 NUT, SELF-LKG-[/2-13 3 70 ATTAC
! 2 015-2128-000 WINCH, CABLE " CABLE D
| 3 764-7259 -001 CABLE- HOISTING HOLLOW
| 4 015-2364-000 BLOCK, TACKLE HOLLOW
| 5 0!5-4198-000 SHACKLE- 5/8 THE LET
3 6 015-086 | -000 CLIP, WIRE ROPE -1/2 HOLE It -
i 7 015-2354-000 DEAD-END, GUY-STRAND- 1/2 Y, ,
SEE NOTE 4 / THROUGH
CABLE DC
2 9 015-4237-000 THIMBLE- 1 /2 /) (200 PCL
' ) 766-2351-005 MAST, ERECTION FIXTURE 4. WARNING
4 1 326-1241-000 SCREW, CAP - |/2-13X2 7 " REFUSE-
! 12 766-2445-001 BRACKET VY
A CAUSING
1 13 766-2446-003 COUNTER WEIGHT /7 S DRIVE EX
I 14 764-7262-00) HANDLE, EXTENSION 7 €. LOCATE ©
2 5 333-0444-000 NUT, HEX - 5/16 - 18 ” ' (ASSUM It
2 16 326-2293-000 SCREW 5/16 - 18X 3/8- /7 BLOCK, I
4 7 310-0762-010 WASHER, 1/2 ‘ CLIPS ’!,
‘ ’f WARNING.
SEE DETAIL B /.’/ N ﬁ' WITHOUT
ﬁ/;/ - L ) 8. CAUTION:
,/;.)/ < UL IT SHOUL.
<Aq - — EMERGEN
© //{w‘” ~
7 o8 l,"
,7/\, ./' EXISTING TOWER
A ‘ CABLE
o’,r \
(12XEXD
2
SEE WARNING NOTE 7
DETAIL B fam
SEE DETAIL A
/ SEE
/ /
C
/ //7,4// \2"‘)00‘/
./////

DETAIL A
VIEW AFTER ERECTION

GREASE FITTING

,500" TOWER REACTION =—

Rev




e e TT
I jh—u

s

GREASE FITTING

DETAIL B

SEE DETAIL A

/

/

=

o

)

4

NOTES:

11,500" TOWER REACTION

IN ALL SPLIT BALLOONS, TOP FIGURE IS ITEM NO. AND BOTTOM FIGURE IS QUANTITY.
GREASE WINCH AND PULLEY, ITEMS 2 AND 4 USING GREASE CALLED OUT IN PARAGRAPH
5.2.2.

TO ATTACH CABLE TO WINCH, SEE SHEET 2, REMOVE SCREW FROM CABLE DOG, INSERT
CABLE DOG INTO THE CENTER OF THE CABLE WINCH REEL THROUGH LARGE HOLE IN THE
HOLLOW REEL CORE INSERT CABLE DOG SET SCREW WITH SECURING NUT THROUGH THE
HOLLOW AXLE OF THE WINCH REEL AXLE AND SCREW LOOSELY INTO CABLE DOG. INSERT
THE LIFTING CABLE THROUGH THE SMALL HOLE IN THE REEL CORE AND THROUGH THE
HCLE IN THE CABLE DOG, ALLOWING APPROXIMATELY SIX INCHES OF CABLE TO EXTEND
THROUGH CABLE DOG. TIGHTEN SET SCREW UNTIL CABLE IS TIGHTLY SECURED IN
CABLE DOG (150 TO 200 POUND FEET)., TIGHTEN CABLE DOG SECURING NUT TIGHTLY
(200 POUND FEET).

WARNING: ONCE THE DEAD-END, ITEM 7, HAS BEEN INSTALLED IT SHALL NOT BE
REFUSED. REUSE OF A DEAD-END CAN RESULT IN SLIPPAGE OF THE DEAD-END
CAUSING DEATH OR INJURY TO PERSONNEL AND DAMAGE TO EQUIPMENT.

DRIVE EXTENSION HANDLE, ITEM 14, ONTO SHORT BRAKE HANDLE OF ITEM 2.

LOCATE DEAD-END, ITEM 7, SO THAT EYE IS 134 FEET FROM UPPER END OF GUY
(ASSUMING LEVEL GROUND), EXTEND CABLE, ITEM 3, FROM WINCH, ROUTE THROUGH
BLOCK, ITEM 4, AND PULL UP TENSION BEFORE ATTACHING TO ANCHOR WITH ROPE
CLIPS, ITEM 6.

WARNING: DO NOT ATTEMPT TO RAISE ANTENNA WITH WINCH/BLOCK AND TACKLE
WITHOUT COUNTERWEIGHT.

CAUTION: THE WINCH BRAKE IS AN EMERGENCY BRAKE OR STATIC HOLDING DEVICE.

IT SHOULD NOT BE USED IN NORMAL LOWERING OF THE ANTENNA. IF USED AS AN
EMERGENCY BRAKE, APPLY FORCE SLOWLY TO PREVENT SUDDEN STOPS.

-

SEE NOTE &

134'SEE NOTE 6 2,200%
LIFTING

LOAD

1 K SRR IR AR AR TY
- S N - 2
N7 o

ELEVATION VIEW

BI04 668 4

Figure 2-3. Installation of Erection Kit
(Sheet 1 of 2).

Revised 1 December 1975 2-9/2-10




installa

SEE DETAIL A
PINION (3) SHOWN PARTIALLY INSERTED

REF P

HIGH RATIO PINION POSIT

7o
o

]

L CINRY

ANCHOR

ADAPTER

DETAIL A

SECURING NUT M SET SCREW

QTY [ITEM | COLLINS PART NOMENCLATURE OR

REQD | NO. NUMBER DESCRIPTION
i 2 758-5291-001 ANCHOR DRIVER ASSY
t 3 015-3043-010 PINION
! 4 326-2274-000 SCREW - /4 - 20 X 2
| 5 333-0428-000 NUT, SELF-LKG - | 4

CABLE DOG
NOTES:

I. REMOVE ANCHOR ADAPTER FROM ANCHOR DRIVER AS
ITEM 2 AND REPLACE WITH ITEMS 3, 4, AND 5 TO
CABLE WINCH.

2. CAUTION: CHECK CONDITION OF 1/4 20 X 3 SCREW,
ITEM 4 AND NUT, iTEM 5 BEFORE EACH USE OF ANC
DRIVER.

3. CAUTION: USE POWER TOOL IN HIGH RATIO PINION
POSITION ONLY (PINION IS CAPTIVATED IN HIGH RATI:
PINION BY A SPRING LOADED DETENT). PINION IS NC
CAPTIVATED IN LOW RATIO POSITION.

REEL

CABLE END LOOPED/

INSIDE WINCH DRUM B104 |

Figure 2-3. Installation of Erection Kit
(Sheet 2 of 2).

2-11/2




REF

/

|

|

ANCHOR
/ .
13|
VUL N7 NN

SEE DETAIL A

HAND CRANK

SET SCREW

installation

PINION (3) SHOWN PARTIALLY INSERTED

HIGH RATIO PINION POSITION

LA

ol

Figure 2-3.

QTY {ITEM § COLLINS PART NOMENCLATURE OR

REQD ] NO. NUMBER DESCRIPTION
| 2 758-5291-001 ANCHOR DRIVER ASSY
t 3 015-3049-010 PINION
| 4 326-2274-000 SCREW - 1/4 - 20 X 3
! 5 333-0428-000 NUT, SELF-LKG - 1/4 - 20

CABLE DOG
NOTES:

I. REMOVE ANCHOR ADAPTER FROM ANCHOR DRIVER ASSY,
ITEM 2 AND REPLACE WITH ITEMS 3, 4, AND 5 TO POWER

CABLE WINCH.

2. CAUTION: CHECK CONDITION OF 1/4 20 X 3 SCREW,
ITEM 4 AND NUT, ITEM 5 BEFORE EACH USE OF ANCHCR
DRIVER.

3. CAUTION: USE POWER TOOL IN HIGH RATIO PINION

POSITION ONLY (PINION IS CAPTIVATED IN HIGH RATIO
PINION BY A SPRING LOADED DETENT). PINION IS NOT
CAPTIVATED IN LOW RATIO POSITION.

B104 670 4

Installation of Erection Kit

(Sheet 2 of 2),

2-11/2-12



reel and screw loosely into the cable dog.
Insert one end of the hoisting cable through
the small hole in the reel core and through
the hole in the cable dog, allowing approxi-
mately six inches of cable to extend inside
cable drum. Tighten cable dog setscrew
until cable is tightly secured in the cable
dog (tighten to a 150~ to 200-pound-feet
torque value). Tighten securing nut on set-
screw to a torque value of 200 pound-feet.

Warning

Do not stand under tower when raising
or lowering the tower.

Caution

Reel a minimum of two turns onto the
reel before applying any tension to the
hoisting cable. This ensures that the
cable will not be damaged by the edges of
the hole.

Caution

Attach counterweight to erecting winch
block and tackle prior fo its use in
erecting tower. Failure to use counter-
weight will allow cable preform to un-
ravel and the tower to drop.

Use the tower erecting winchtopull the tower
into a vertical position (attach the hoisting
cable to the unpivoted end of the tower).
Ensure that the firsttower sectionis vertical.
If necessary, adjustment of the tower plumb
can be made by adjusting the foundation bolt
nuts (item 19, figure 2-1, sheet 2).

Install the erecting kit mast (mast, erection
fixture, item 10, figure 2-3, sheet 1) in the
tower pivot assembly.

Lower the tower with hoisting guy resting in
gin pole fork. Use the erection kit winch until
it is horizontal. See figure 2-3, sheet 1.
Extend a tower support (similar to support
describedinparagraph2.4., b.), approximate-
ly 20 feet out to support the second tower
section.

Assemblethe secondtower sectiontothe first.
Place a third tower section support about 20
feet beyond the second andassemble the third
secticn of the tower.

In similar fashion, assemble the remaining
tower sections. Apply proper forque totower
bolts and install Palnuts.

Attach the 4-point guy anchor bracket assem-
bly to the thirdtower sectionatapoint 45 feet

Revised 1 December 1975

aa,

ab.

ac.

ad.

installation

3-3/4 inches from the bottom of the first
section of the tower. See figure 2-1, sheet 2,
view A-A.

Attach the rotator plate (item 16, figure 2-1,
sheet 2, view D-D) and the 3-point guy anchor
assembly on the top of the fifth sectionof the
tower. Check for correct orientation of the
rotator plate.

Select one of the long guy cables (item 8) as
the lifting guy. Attach looped cable end and
thimble to rotor plate (item 16) at the top of
the tower, using shackle and pin (item 39).
Place cable in gin pole fork.

From the attachment point on the tower
rotator plate, measure off 134 feet along the
cable. At the 134-foot cable point, attach
erecting kit dead-end preform (item 7, figure
2-3, sheet 1), so that its eye islocated at the
134-foot point. Do not cut cable extending
through the preform dead end.

Warning

Once the erecting kit dead-end preform
has been installed, it shall not be re-
used. Reuse of adead-end preform may
result in slippage of the dead-end pre-
form causing death or injury to person-
nel and damage to equipment.

Note

Do not allow lifting cable insulators
to catch in the erection mast fork.

Secure the marked lifting guy cable in the
erecting kit mast fork (114 feet of the cable
must extend from the fork on thetower side).
Attach the short, four Ilower guy cable
assemblies (item 7, figure 2-1, sheet 2)
to their respective tower anchor points.
Attach the two side guys and the one under
the tower to their respective ground anchor
points.

Adjust tension so the two lower side guys
are equally taut (200 pounds, +15 percent)
and the tower centers.

Attach the two long rear guy cables to their
respective tower and ground anchor points.
Extend winch cable (item 3) from erecting
winch; route cable throughblock and counter-
weight assembly as shown in figure 2-3,
sheet 1. Attach free end of cable to ground
anchor using rope clips (item 6) and thimble
(item 9).

Attach block and counterweight to dead end
located at the 134-foot point on the lifting

2-13




installation

ae.

guy. Pull up slack in the winch and lifting
guy cable.

Caution

The winch must have a minimum of
two wraps of cable past the cable re-
taining hole before tension is applied
to the cable. This ensures that the
cable will not be damaged by the edges
of the hole.

Warning

Do not stand under tower when raising
or lowering the tower.

The builder should check the tower assembly

and installation by erecting and lowering the

tower prior to installation of the rotator,

array and accessories. To erect the tower:
Ensure that all guys, except those attached
to the upper side of the lowered tower, are
attached to the correct anchor facilities.
Be sure that the tension is equal on the
two side guys (in line with the pivot
shaft) and the tower is centered.

Caution

The back guy assembly must not be-
come taut before tower is fully erect.

Use the upper guy cable assembly (in the
fork of the tower erecting kit mast), to
pull the tower up to an erect position.
Check the tower to be sure that it is
vertical (x1/2 inch). If out of tolerance,
adjust the guy turnbuckles.

Adjust guy tension to 1300 pounds, +15
percent, on the upper guy assemblies, and
200 pounds, £15 percent, on the lower guy
assemblies.

Lower the tower by reversing the erection
procedure. Place a support 60 feet from
the base of the tower in order to clear the
array and support the lowered tower.

2.5 INSTALLATION OF ROTATOR KIT, CONTROL
KIT AND RF TRANSMISSION LINE KIT

2-14

Caution

Before installing the rotator fill the
gearcase with oil up to the oil level
plug (approximately seven-eighths of
a gallon). See figure 2-4. Use Texaco

Meropa No. 1 or CPN 005-1269-020.
Check to see that the rotator has been
greased with any of the following greases:
ANG-25; CPN 005-0423-000; Air Shell
No. 7A; or Super Mil 72832 (American
0Oil Co.). See section 5 for alternate oils.

Note

The rotator heater kit is recommended
for operation where temperatures fall
below +10°F (-12.2°C). See figure 2-5.

If the rotator heater kit is not used and
temperatures are expected to fall below
+10°F, drain rotator oil and replace with
Molub-Alloy Artic Gear Oil (Imperial
Oiland Grease Co., 6505 Wilshire Blvd.,
Los Angeles, California).

Install the rotator tothe rotator platform. See
figures 2-4 and 2-6.

Install the rotator motor and switch assembly
on the gear case, See figures 2-4, 2-6, and
2-7 and read pertinent emphasis notes.

Caution

If motor drive key slides toward motor,
wedging results. Motor must fit freely
into rotator recess. Coat mounting bolts
with thread lubricant and insert and
tighten to 25-pound-foot torque value,

Install the conduit on the hinged, lower side
of the tower. The conduit has a clamping
facility J-box at each end and is fastened
in place with the steel straps (item 28,
figure 2-1, sheet 2) furnished with the tower
kit.

Attach the breaker box (A5), item 20, and
rotator control box, item 2, tothetower legs.
See figure 2-7.

Use a fish tape to pull the rotator control
cable assembly through the conduit. Clamp it
at both ends using the cable clamping J-box.
Connect the electrical wires to theterminals
in the J-boxes and to the rotator motor and
switch assembly. See figure 2-7.

If the obstruction lighting kit is to be in-
stalled, see figure 2-8.

Apply power and operate the local control
facility on the rotator controlJ-boxtoensure
that the rotator functions properly. Stop the
rotator with the key slot located to the left of
a person standing at the top end of the tower
and facing the rotator.

Revised 1 December 1975



i.  Attach the rf transmission line to the coaxial
input of the rotator. Use a 3-1/8- to 1-5/8-
inch reducer and a coaxial elbow (CPN 013-
1506-000and 013-1301-020) furnished with the
transmission line kit. See figure 2-9, items
2 and 3. Use O-ring supplied with reducer.
Strap transmission line to tower with steel
straps (item 28, figure 2-1),

Revised 1 December 1975 2-14A/2-14B




oRC m\g

30°42°
POSITION OF SECTION A-A
SLOT OPTIONAL == " =
REF  ~
DETAIL A 10° REF
OIL OF
ITEM NO. COLLINS PART NO. QTY DESCRIPTION
I 766-2374-001 I CONNECTOR ASSEMBLY
2 766-2376-001 I SOCKET, CLIP
3 762-6316-001 I INSULATOR, TOP
4 766-2406-001 ] SCREW SPECIAL
5 334-1275-000 | NUT, SELF LOCKING, HEX
6 766-2375-001 i CONTACT, SPRING
7 311-0595-000 i PIN, SPRING
8 265-1255-010 I cLIP
SEE

VIEW B-B



]

L

30°12°

SECTION A-A

10° REF

fe—

L]

VIEW B-8

(4)REF SEE NOTE 7

i /@
]
g 5
OIL LEVEL PLUG
I
i)

OiL DRAIN PLUG

]

SEE NOTE 4 L

SEE DETAIL A

'3

| SEE NOTE 3

@ SEE NOTE 3

[
:
J

) T3>/8”+ 1/8"-0"

18

26 =
%
SEE NOTE 5
SEE NOTE 9 2 23
@ SEE NOTE 3
3\ 6
34220

B? fB

- 00!
CROSS HATCHED SECTION ROTATED 60°
CCW AS VIEWED FROM BELOW

Y
2511} SEE NOTE 10 ‘\il)SEE NOTE 7

Revised 1 August 1



installation

ITEM NO. COLLINS PART NO.|QTY DESCRIPTION

| 766-2371-00 | ROTATOR ASSY

TAIL A 2
3 200-2338-040 3 GASKET, O RING

9 4 137-0083-010 | SEAL, OIL
5 $90-0927-0 10 [ GEAR, REDUCER

D 6 310-0072-000 2 WASHER, LOCK NO 8
7 310-0230-000 3 WASHER, LOCK 5/16

9 8 311-0419-000 ] PIN 1/16 X 3/8
9 312-0097-000 2 STUD 8-32 X 3/4
0 313-0033-000 6 NUT, HEX 5/16-18
0 330-4053-530 i SCREW, 10-32 X 174
2
3 343-0190-000 2 SCREW, B-32 X 5/8
4 766-2370-003 i COND, INNER
5 766-2374-00 | [ CONN, ASSY
I3 766-2405-00 | | ROD, DRIVE
7 766-2414-00 1 i INS, CONDUCTOR
8 766-2415-00 | | PLATE, BASE
9 766-2416-001 3 ROD, TIE
20 766-2417-002 | COVER, SWITCH
21 766-2418-001 1 CONTACT, OUTER CONDUCTOR
22 766-2419-003 | TEE, OUTER CONDUCTOR
23 766-2422-00 | 2 STANDOFF, HEX
25 766-2871- 00! | TAG
26 015-0257-000 \ COUPLING
27 013-0233-000 | GASKET, O RING
28 310-0292-000 5 WASHER, LOCK 3/8
29 313-0004-000 6 NUT, 3/8-16
30 326-2330-000 s SCREW, HEX 3/8-16 X 3/4
31 774-6332-00! | INSULATOR

22) REF
\@ SEE NOTE 3 & NOTES:
I. INTENTIONALLY LEFT BLANK

2. IN ALL SPLIT BALLOONS TOP FIGURE IS MATERIAL LIST ITEM
\@ SEE NOTE 3 AND BOTTOM FIGURE IS QUANTITY
3. COAT ENDS OF TEE, ITEM 22, O-RINGS, ITEM 3, AND O-RING
\@ GROOVES WITH SEALING COMPOUND, 005-0318-000
4. COAT THREADS OF RODS, ITEM 13, WITH SEALANT 005-0548-000
AND BOTTOM INTO ITEM 5.
L\@ 5. INSTALL TIE RODS, ITEM 1S, AS SHOWN, AND WITH HEX NUTS,
ITEM IC, BACKED OFF TO CLEAR, TIGHTEN LOWER HEX NUTS TO
100 +10 INCH POUNDS TORQUE. THEN TIGHTEN UPPER HEX NUTS
DOWN ON BASE PLATE, ITEM 18, TO 100 INCH POUNDS TORQUE.
APPLY SEALANT 005-0543-000 TO THREADS OF ALL SIX NUTS.
3 SEE NOTE 3 6. BOND ITEM (4 TO ITEM |7 USING ADHESIVE 005-0569-000
L 7 COAT SEAL, ITEM 4, WITH GREASE 005-0201-000 AND INSTALL
WITH EXPOSED METAL SURFACE DOWN.
4)SEE NOTE 7 8 PRESS PIN, ITEM 8, INTO ROD, ITEM 16, SO THAT AN EQUAL
AMOUNT IS EXPOSED ON EACH SIDE.
9. COAT STUD ITEM 9 WITH SEALER 005-0548-000 BEFORE
ASSEMBLY INTO ITEM 18
0. REMOVE SCREW, ITEM |1 IF BALUN NOT PRESSURIZED
Il. ON ASSEMBLY, BE CERTAIN KEY SLOT IN OUTPUT SHAFT
OF ITEM 5 IS ORIENTED AS SHOWN.
{2, INSERT ROD, ITEM 16, INTO INNER CONDUCTOR, ITEM 14,
BEFORE ASSEMBLY OF CONDUCTOR INSIDE ROTATOR SHAFT.
LOCATE AND SECURE COUPLING, ITEM 26, AS SHOWN [-1/16
INCH FROM PLAIN END OF ROD.
i3. ITEMS 27, 28, 29, AND 30 ARE SHIPPED IN A PLASTIC BAG
ATTACHED TO OUTER CONDUCTOR TEE, ITEM 22, AND ARE USED
TO CONNECT TOWER RF TRANSHISSION LINE. 8104 €87 &

FB/ 8"+ 1/8"-0"

d

8

Figure 2-4. Rotator Assembly.

Revised 1 August 1977 . 2-15/2-16




NOTES:
i,
2.
3.

SEE DETAIL B

QTY |ITEM

X
m
I=]
o
=
o

o BN R R N &

N
(o]
0

N.
oo s wN =

co

(o]
ur
o
0 o
e B oy Y S RY M fd N R fd ot o fd L RNY Sy o

O NC JSE U
~

N
(e}

5/16 DIA, FIELD DRILL
SEE NOTE 2

SEE NOTE 6
SEE DETAIL A
SEE NOTE |
DETAIL B
SCALE NONE

173 DIA

FIELD DRILL~_ |

SEE NOTE 2 ~~

S
2 1/4
[

REMOVE DRAIN PLUG PRIOR TO INSTALLING HEATER f |/4.] l—  GROUND CABLE
INSTALL ADAPTER, ITEM 20 SHIELDING AT
INSTALL COVER, ITEM 19, USE ZIPPER TO CLOSE. THIS POINT
TIGHTEN 2 DRAW STRINGS
INSTALL HEATER, ITEM | 238
LOCATE HOLE POSITIONS ON ROTATOR CONTROL BOX
AS SHOWN IN DETAIL A AND DRILL TO SIZES INDICATED
COAT THREADS WITH COMMERCIAL PIPE THREAD SEALANT
NOT SUPPLIED
ATTACH SEALING WASHER ITEM NO.6 OUTSIDE BOX AS @ -

SHOWN N DETAIL A UNDER HEAD OF SCREW, ITEM 5

IN ALL SPLIT BALLOONS TOP FIGURE IS MATERIAL LIST ITEM
AND BOTTOM FIGURE IS QUANTITY

LACE POWER CORD TO TOWER AS SHOWN USING ITEM 9
PHANTOM LINES IN MAIN VIEW INDICATE EQUIPMENT PREVIOUSLY
INSTALLED AND NOT SUPPLIED IN THIS KIT

Pl

T

DETAIL A
SCALE 1/2

Figure 2-5. Rota

Revised 15 July 1¢




\TED
ALANT

AS
5
LIST ITEM

M9
" PREVIOUSLY

installation

QTY |ITEM COLLINS
REQD| NO | PART NUMBER DESCRIPTION
! b | 711-0166-010 | HEATER
IS I | 2 | 019-1087-070 | CONNECTOR
[ 3 | 201-0001-000 | GROMMET
- T I 4 | 150-1546-000 | CLAMP
| T \‘\f,,—ROTATOR COVER I 5 | 343-0189-000 | SCREW 8-32 UNC X 1/2 PPH
i . [ 6 | 310-0442-000 | WASHER, SEALING
i I 7 | 310-0048-000 | WASHER, FLAT -NO. 8
, ' 8 | 333-0381-000 | NUT, SELF-LOCKING 8-32
' 20 | 9 | 435-1074-000 | CLAMP, CABLE TIE
} S 105.0] 10 | 439-1268-000 | CABLE (FT)
Ly 2 Il | 304-0907-000 | NUT, WIRE
v/ ' 12 | 019-1560-060 | REDUCER, THREADED
}/ 1 I3 | 267-0258-010 | SWITCH, THERMO
; I 141 019-1537-020 | FITTING
| f 5| 019-1537-030 | COVER
; I | 16} 019-1537-170 | GASKET
f 2 | 17| 304-0252-000 | LUG, TERMINAL
T ! 18 | 304-0250-000 | LUG, TERMINAL
I 19| 011-0150-010 | COVER, ROTATOR
i | 20| 774-6276-001 | HEATER ADAPTER
SEE NOTE
DETAIL B
SCALE NONE
173 DIA
FIELD DRILL
SEE NOTE 2\\\\\\\\\
S
2 1/4
LN Ll
|:/4-J l—  GROUND CABLE
SHIELDING AT 5/16 DIA, FIELD DRILL
THIS POINT SEE NOTE 2
23/8
I
@ — 1i1e
DETAIL A
SCALE 1/2 BIO4 673 4
Figure 2-5. Rotator Heater Kit Installation.

Revised 15 July 1971

2-17/2-18



Qry ITEM COLLINS PART DESCRIPTION
REQD NO. NUMBER
i ! 766-2371-00! ROTATOR ASSY
4 2 326-1532-000 SCREW, HEX-3/4-10X23/4
4 3 334-0955-000 NUT, SELF-LOTKING-3/4-10
10 4 766-2425-00) SHIM
! ] SEE NOTE KEY
! <} 005-1269-020 0iL
8 7 310-0762-030 WASHER-FLAT
TOWER KIT
515-8012-004

(&) SEE NOTE 3 -

SEE NOTE 6 (-7 %
SEE NOTE 7\\ ' :
\ |

(8)SEE NOTE 5

3
] ]

AD(S)SEE NOTE 4 .
/ l
1

I. USE KEY, CPN 766-2440-00) ON ANTENNAS MFG PRIOR TO SEPT. 1966,
USE KEY, CPN 764-7278-001 ON ANTENNAS MFG SUBSEQUENT TO SEPT.1966.

2. iN ALL SPLIT BALLOONS TGP FIGURE IS ITEM NO. AND BOTTOM FIGURE IS QUANTITY.

3. SHIM AS REQUIRED BETWEEN TOWER AND ITEM I, USING ITEM 4, IF ITEM DOES
NOT SET FLAT ON TOWER.

4. TEMPORARILY ATTACH KEY, ITEM 5, TO SHAFT OF ROTATOR ASSEMBLY,
ITEM |, PENDING FURTHER ASSEMBLY.

5. FILL GEAR BOX TO OIL LEVEL PLUG WITH OIL, ITEM 6, WITH ASSEMBLY, ITEM |
IN UPRIGHT POSITION BEFORE ATTACHING TO TOWER.

6. PLACE WASHER, ITEM 7, BETWEEN ROTATOR MOUNTING BASE AND NUT ITEM 3,
AND UNDER HEAD OF SCREW.

7. TIGHTEN NUTS EVENLY TO 320 LB. FT. TCRQUE.

Figure 2-6. Installation of T

Revised 1 December 1975



installation

DESCRIPTION

S TATOR ASSY
W, HEX-3/4-10X23/4
.7 SELF-LOCKING-3/4-10

ZSHER-FLAT
TOWER KIT
515-8C12-001
—O
T T
¢

l
(&)sEE NOTE 5 i‘

I
]
)

—~ .
"TX5)SEE NOTE 4 . |
;
I

S =

NTENNAS MFG PRIOR TO SEPT. 1966.

NTENNAS MFG SUBSEQUENT TG SEPT.1966.

E IS ITEM NO. AND BOTTOM FIGURE IS QUANTITY.
P AND ITEM I, USING ITEM 4, |F ITEM DOES

TO SHAFT OF ROTATOR ASSEMBLY,
LY.

> WITH OIL, ITEM 6, WITH ASSEMBLY, ITEM |
CHING TO TOWER.
ROTATOR MOUNTING BASE AND NUT ITEM 3,

FT. TORQUE . B:04 665 4

Figure 2-6. Installation of Rotator Kit,

Revised 1 December 1975 2-19/2-20



QUANTITY| ITEM COLLINS PART
REQD | NUMBER NUMBER DESCRIPTION
i I 766-2379-00 SWITCH ASSY A4
I 2 766-2378-001 BOX, ROTATOR CONTROL A2
| 3 766-2383-0C | PANEL, REMOTE CONTROL A!
[ 4 766-2390-00 | CABLE ASSY
12.0FT 5 018-1089-C00 CONDUIT, FLEXIBLE-3/4 DIA,
2 6 766-2428-001 BRACKET, MOUNTING
3 7 019-0599-000 FITTING, CONDUIT
4 8 766-2355-00 | U-BOLT
8 9 334-1277-000 NUT, HEX.-3/8-16
8 10 310-0292-000 WASHER, LOCK-3/8
I ] 230-0551-010 MOTOR, ELEC
28 12 304-0252-000 LUG, TERMINAL
4 13 343-0168-000 SCREW,6-32 X 5/16
14 310-0282-000 WASHER, LOCK NO. 6
8.0FT 15 018-1088-C00 CONDUIT, FLEXIBLE-1/2DIA,
16
4 17 019-0598-000 FITTING, CONDUIT-|/2
2 18 019-0700-000 FITTING, REDUCER
2 19 304-0253-000 LUG. TERMINAL
I 20 266-0186-010 BOX, BREAKER A5
2.0 21 433-1564-000 WIRE, A14PCOOXOXXX (FT)
2.0 22 439-1550-000 WIRE, A14PCOOXIXXX (FT)
I 23 264-0170-000 FUSE, 30AMP
I 24 266-0186-020 HUB, 3/4
I 25 766-2437-00 1 PLATE, MOUNTING
4 26 343-0266-000 SCREW,/4-20 X 5/8
4 27 310-0288-000 WASHER, LOCK-1/4
4 28 313-0082-000 NUT, 1/4-20
4 29 310-0050-000 WASHER, FLAT-1/4

JUNCTION BOX
(UPPER)

QOS>

JUNCTION BOX
{LOWER)

ROTATOR, R

TOWER, REF



ROTATOR, REF

A

dd b

F——————

i
\ TOWER, REF

F—————j

S S
/—38—1————— 2

AS

'ﬁ

115V AC
60CPS

NEUTRAL

SWITCH ASSEMBLY

" |
T82 81 |
I 4 7 — 8 I—_————‘—___
| M l ANTENNA TOWER
/—2——6 6 [ 9 — ‘ A3
| - 3 1 5 S F— 10 ' —_ e —
e T —u | ] | e
L5 — 3 3 b— 12 l I ———l—
= A | —t
[ -7 —] I f— 14 l I|T8||234 ’
\———————————-~-1 || «_’919 |
| ) ) ) )
ROTATOR CONTROL BOX ‘
A2 I -
‘ JUNCTION BOX
r I (LOWER) |
Y 782 T83 II \
| | — 23— | l |
B \,5__.*_ WIRES NOS 15 ’
— 30— 2 — 6 29— 2 I AND 16 USED WITH
3 - N o 3 8 | | LIGHTING KIT ’
25— 4 — 10—} 35— 4 — 1 4 < 17
L — 21 — 5r———5J 5 ' I‘_____J
28— 6 — 7 - }-20— 6 — 4 6 l
? L — 19 — 7 b— 3 7
l— 26— g — il ~1 b—-24—— 8 I— 9 8
- 27 — F— 12— b-22—] 9 —8 1 L-32—1 o ‘
- 33— o pb— 13— b-3a— O }b— 14— L-31 —1 10 '
- - -]
N N
e
REMOTE CONTROL PANEL
k l Al |
| 1 |
‘ ‘ ® O -~ &N M ¢ O © ~ © O O ]
‘ - N o~ N o o N o o~ N N M
I ‘TBI\23456789IQ||I2 !
J|T82423456789|OII|2 |
- <
| YD I8 |

Figur

Revised 1 Decembe




DRIVE MOTOR

[— T T T/ ™/
ANTENNA TOWER

‘ A3

JUNCTION BOX
(LOWER)

_*_ WIRES NOS 15
AND 16 USED WITH
18 LIGHTING KIT

L

Figure 2-7,

Revised 1 December 1975

‘f_TNcTONTa?x_W

| | (UPPER)

|! ——
lra||234 |
LOTIIT
ILJII_]

| -

|

|

I

installation

WIRING DATA

WIRE
NO. COLOR CODE FROM T0

i A20PBOOXCXXX A4TRB2-7 A2TB2-4

2 A20PBOOX | XXX A4TB2-6 A2TB2-3

3 A20PBOOX2XXX A4TBZ2-5 A2TB2-7

4 A20PBOOX3IXXX A4TB2-4 A271B2-6

5 A20PBOOX4XXX A4TB2-3 A2TB2-5

6 A20PBOOX5 XXX A4TB2-2 A2TB2-2

7 A20PBOOXBXXX A4TB2-1 A2TBI-6

8 A20PBOOX7XXX A4TBI-7 A2TB2-9

9 A20PBOOXBXXX A4TBI-6 A2TB2-8
1o A20PBOOXSXXX A4TB -5 A2TBI-4
il A20PBOOX30XX A4TBI1-4 A2TBI-8
(2 A20PBOOX9 XX A4TBI-3 A2TBI-9
13 A20PBOOX92XX A4TBI-2 A2TBI-10
14 A20PBOOX93XX A4TBI-| A2TB2-10
15 A14PCOOXOXXX A3TBI-1 FREE

16 AT4PCOOXIXXX A3TBI-2 FREE

17 AT4PCCOX2XXX A3TBI-3 A2TB3-4
18 A14POOOX5XXX A3TBI-4 A2TB3-3
19 AITBI-I A2TB2-7
20 AlTBI-2 A2TB2-6
21 AlTBI-3 A2TB2-5
22 AITBI-4 A2TB2-9
23 AlTBI-5 A2TB3-
24 AlITBI-6 A2TB2-8
25 AITBI-7 A2TB!-4
26 AITBI-8 A2TBI-8
27 AITBI-9 A2TB1-9
28 AITBI-I0 A2TBI-6
29 ALTBI-1 A2TB3-2
30 AITBI-12 A2TB2-2
3| AlTB2-1 A2TB3-10
32 AITB2-2 A2TB3-9
33 AITB2-3 A2TBI-10
34 AITB2-4 A2TB2-10
35 AlTB2-5 A2TB2-4
36 AlTB2-6 A2TB2-3
37 A14PCOOXOXXX A241-1 AS-1

38 AT4PCOOXIXXX A2J1-2 AS-2

BI04 677 &
Installation of Rotator Control Kit.
2-21/2-22




SEALING COMPOUND
PART OF TOWER

KIT 515-80i2-001,
TYP

STRAP PART OF TOWER
KIT 515-8012-001, TYP

[ \ . \TOWER PART OF TOWER

KIT 5°5-8Gi2-001

i &
T
L v = v ° 5
!
\ 3/ 3 J2)

STRAP PART OF TOWER
/KIT 515-8012-001

ITEM NO. 10 }
BLACK ;

WHITE

PART OF TOWER
KIT 515-80!2-00I

ITEM NO. 11
WHITE

ITEM NO. 1C
BLACK

i WIRES, PART OF ROTATOR

A CONTROL 515-8576-001
i,

0 XV

i

! o

i

QTy ITEM COLLINS PAR’
NO. NUMBER
2 I 262-2178-01
2 2 766-2377-00
‘ I 3 013-1134-00
‘ 2 4 262-0615-00:
ITEM NO.10 | i 5 oé xies gﬂ'
BLACK \ \ -1468-0u
PART OF TOWER I 6 019-0160-0C
KIT 515-8012-00I i9- .
{TEM NO. 11 l. 515-8012-00 I 7 O<9OI6I2§
WHITE i t | 8 Q19-0174-CC
i 9 9 019-0279-0¢C
L 13.0 10 428-0001-0C
— 13.0 1 428-0002-0C
70 115 VAC I 12 019-1263-00
60 HZ 2 13 304-0253-0C
| 14 766-2377-0C
WIRING DIAGRAM | 15 019-1560-11
NOTES:
I, INTERPRET DRAWIA
PRESCRIBED BY M|
2.IN ALL SPLIT BALL
ITEM AND BOTTOM
Figure 2-8. Installati
Lighting

Revised 1 December 1975



installation

N STRAP PART OF TOWER
KIT 515-8012-001, TYpP
{ITEM NO. 10 \1TEM NO. i
BLACK WHITE
ITEM NO. I} ITEM NG. 10
WHITE ! BLACK
\TOWER PART OF TOWER A
KIT 5°5-80i2-00 , L WHITE
X BLACK
7. S \;
L3 PART OF TOWER i
’ I

WIRES, PART QF ROTATOR

/\J 3 KIT 515-8012-001 |
, L CONTROL 515-8576-001

M

STRAP PART OF TOWER j

// KIT 5i5-8012-001

QTy ITEM COLLINS PART PART NAME
NQ. NUMBER
2 | 262-2178-010 LIGHT, OBSTRUCTION
2 2 766-2377-001 ARM, CONDUIT-LONG
i | 3 013-1134-000 CONTROL, PHOTO ELECTRIC
i
ITEM NO.10 | — 2 4 262-0615-000 LAMP-111W, 115V
BLACK I [ \ | 5 019-1468-000 TEE, CONDUIT-3 4
\ PART OF TOWER ! 5] 019-01€0-000 COVER, CONDUIT
ITEM NO. |1 KIT 5i5-8012-00! i 7 019-0161-000 GASKET, CONDUIT
WHITE ‘ | ! 8 019-0174-000 ADAPTER, CONDUIT
\ 9 9 19-0279-000 NUT, LOCK-34
13.0 10 428-0001-000 WIRE, ELECTRICAL (FT)
—_ 13.0 1 428-0002-000 WIRE, ELECTRICAL (FT)
T0 115 VAC i 12 019-1263-000 ELBOW, CONDUIT-3/4
60 HZ 2 13 304-0253-000 TERMINAL, LUG
| 14 766-2377-002 ARM, CONDUIT-SHORT
WIRING DIAGRAM | 15 0139-1560-110 BUSHING, REDUCER
NOTES:

{. INTERPRET DRAWING IN ACCORDANCE WITH STANDARDS
PRESCRIBED BY MIL-D-70327

2.IN ALL SPLIT BALLOONS TOP FIGURE IS MATERIAL LIST
ITEM AND BOTTOM FIGURE IS QUANTITY

BI04 671 4

Figure 2-8. Installation of Obstruction
Lighting Kit.

Revised 1 December 1975 2-23/2-24




QTY [ITEM COLLINS PART DESCRIPTION

REQD | NO. NUMBER
| ! 013-1878-020 | LINE, RF TRANSMISSION
| 2 013-1506-000 | ADAPTER, COAX
| 3 013-1301-020 | ELBOW, 90°

PART OF ROTATOR
KIT 515-8551-001

STREET TEE

PRESSURE GAGE
ANDREWS

3500
CPN-013-0366-000

SOLID LINES INDICATE ITEM
PART OF RF TRANSMISSION
LINE KIT, CPN 515-8600-00I

installation

GAS INLET VALVE
ANDREWS

3017
CPN-013-0365-000

SHUT-OFF VALVE

PART OF TOWER
KIT 515-8012-001

OPTIONAL POSITION
OF ITEM |

STRAP PART OF TOWER
KIT 515-8012-00t

SEE NOTE 3

DETAIL A

! 40" APPROX MIN

/
GAS BARRIER CONNECTOR BENDING RADIUS

(87-G) TO BE LOCATED AT
THIS END

Figure 2-9.

Note

It is recommended that the antenna
balun and rf transmission line be pres-
surized 5- to 7-psi. If the transmission
line is nottobepressurized, loosendrain
screw (item 11, figure 2-4) and 1/8-inch
pipe plug on lower end fitting of lower
end of the transmission line end. Rotate
end fitting so that the 1/8-inch hole
acts as a moisture drain.

ANDREWS 3022
CPN-013-0701-000

ANDREWS
4949
1-5/8" ELBOW r CPN-013-0730
; \br: —————— ( \
CPN-013-1301-020 T \
i : i
i

SIT—1/8" COPPER TUBING

PRSI

1-5/8" GAS BARRIER/vt:

ANDREWS )
12618 !
DETAIL A

SPACED AT 5'-0 APPROXIMATELY

NOTES:

I. TYPICAL CONNECTION OF PRESSURIZED
1-5/8" COAXIAL CABLE TO ANTEANA
COAXIAL FEED.
DASHED LINE ITEMS NOT FURNISHED
IF COAXIAL LINE IS NOT PRESSURIZED,
LOOSEN /8 INCH PIPE PLUG AND TURN COAXIAL
CABLE SO THAT HOLE IS ON BOTTOM OF
CABLE (FOR MOISTURE DRAIN).

BIO4 662 3

Installation of RF Transmission Line Kit.

2.6 ANTENNA ARRAY INSTALLATION

In assembly of the antenna array, use the following
torque limits:

10/32-inch bolts
1/4-inch bolts
5/16-inch bolts

*3/8-inch bolts
3/8-inch bolts that
secure plastic parts

8 pound-inches
75 pound-inches
132 pound-inches
25 pound-feet
250 pound-inches

The boom of the antenna array is shipped in
three sections. The center section, with its

a.

*On center boom assemblies manufactured subsequent to 11 December 1970 or that have been {itted

with Modification Kit A (CPN 620-1317-001), use

600 pound-inches torque on all 3/8-inch bolts except

those that secure plastic parts. On the 3/8-inch bolts that secure plastic parts, use 250 pound-inches.

Revised 1 December 1975

2-25






	IMG_20161019_0001.pdf (p.1)
	IMG_20161019_0002.pdf (p.2)
	IMG_20161019_0003.pdf (p.3)
	IMG_20161019_0004.pdf (p.4)
	IMG_20161019_0005.pdf (p.5)
	IMG_20161019_0006.pdf (p.6)
	IMG_20161019_0007.pdf (p.7)
	IMG_20161019_0008.pdf (p.8)
	IMG_20161019_0009.pdf (p.9)
	IMG_20161019_0010.pdf (p.10)
	IMG_20161019_0011.pdf (p.11)
	IMG_20161019_0012.pdf (p.12)
	IMG_20161019_0013.pdf (p.13)
	IMG_20161019_0014.pdf (p.14)
	IMG_20161019_0015.pdf (p.15)
	IMG_20161019_0016.pdf (p.16)
	IMG_20161019_0017.pdf (p.17)
	IMG_20161019_0018.pdf (p.18)
	IMG_20161019_0019.pdf (p.19)
	IMG_20161019_0020.pdf (p.20)
	IMG_20161019_0021.pdf (p.21)
	IMG_20161019_0022.pdf (p.22)
	IMG_20161019_0023.pdf (p.23)
	IMG_20161019_0024.pdf (p.24)
	IMG_20161019_0025.pdf (p.25)
	IMG_20161019_0026.pdf (p.26)
	IMG_20161019_0027.pdf (p.27)
	IMG_20161019_0028.pdf (p.28)
	IMG_20161019_0029.pdf (p.29)
	IMG_20161019_0030.pdf (p.30)
	IMG_20161019_0031.pdf (p.31)
	IMG_20161019_0032.pdf (p.32)
	IMG_20161019_0033.pdf (p.33)
	IMG_20161019_0034.pdf (p.34)
	IMG_20161019_0035.pdf (p.35)
	IMG_20161019_0036.pdf (p.36)
	IMG_20161019_0037.pdf (p.37)
	IMG_20161019_0038.pdf (p.38)
	IMG_20161019_0039.pdf (p.39)
	IMG_20161019_0040.pdf (p.40)
	IMG_20161019_0041.pdf (p.41)
	IMG_20161019_0042.pdf (p.42)

